
STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

 
To, 

M/S Pelican Builders & Property Consultant (Pvt) Ltd. 
 
  

Reference # CED/TFL 4495 (Dr. Ali Ahmed)    Dated: 15-01-2024 
Reference of the request letter # PB/DHAb22/DHA/MALL/184  Dated: 11-01-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  16-01-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.364 3 0.369 0.11 0.107 3500 4800 70200 72180 96200 99000 1.00 12.5  

2 0.365 3 0.369 0.11 0.107 3600 4800 72200 74050 96200 98800 1.00 12.5   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 
  
 

  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
NESPAK 
Development of a Controlled Access Corridor Facility from Niazi Interchange to Babu 
Sabu Interchange, Lahore, Package – II (km 3+650 to km 7+300) 
(WMI 7009) 

Reference # CED/TFL 4496 (Dr. Ali Ahmed)    Dated: 15-01-2024 
Reference of the request letter # 3772/103/NBI(P-II)/MWA/04/183 Dated: 01-01-2024 
 
Tension Test Report (Page – 1/2) 
Date of Test  16-01-2024 
Gauge length  640 mm 
Description  Steel Strand Tensile Test as per ASTM A-416-94a 
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(mm) (kg/km) (kg/km) (kg) (kN) (kg) (kN) E, GPa 

1 15.24 (0.6") 1102.0 1108.0 24500 240.35 27300 267.81 198 >3.50 7075 

- - - - - - - - - -   

- - - - - - - - - -   

- - - - - - - - - -  

- - - - - - - - - -  

- - - - - - - - - -  

Only one sample for Test 

Witness by M Saleem (M.S NESPAK) 
 
Note:  
1. Modulus of Elasticity is based on nominal steel area of the steel strand vide clause 13.3 of ASTM – A416a 
2. Load versus percentage strain graphs are attached 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
NESPAK 
Development of a Controlled Access Corridor Facility from Niazi Interchange to Babu 
Sabu Interchange, Lahore, Package – II (km 3+650 to km 7+300) 
(WMI 7009) 

 
Reference # CED/TFL 4496 (Dr. Ali Ahmed)    Dated: 15-01-2024 
Reference of the request letter # 3772/103/NBI(P-II)/MWA/04/183 Dated: 01-01-2024 
 
Graph (Page – 2/2) 

                                                                                                                                                                                                                                                                                                                                                                                                                                                                      
 

 
 
 

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
M/S Engineering Associated Precast (Pvt) Ltd. 
Lahore 

  
Reference # CED/TFL 4498 (Dr. Ali Ahmed)    Dated: 15-01-2024 
Reference of the request letter # EAP/UET/2024/2674      Dated: 15-01-2024 
 
Tension Test Report (Page -1/2) 
Date of Test  16-01-2024 
Gauge length  8 inches 
Description  MS Wire Tensile Test   
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1 0.151 5 4.95 ------ 19.3 ------ 1240 ------ 631 0.40 5.0  

- - - - - - - - - - - -  

- - - - - - - - - - - -  

- - - - - - - - - - - -  

- - - - - - - - - - - -  

- - - - - - - - - - - -  

Note: only one sample for tensile test 
             

Bend Test 
  
 
 

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
M/S Engineering Associated Precast (Pvt) Ltd. 
Lahore 

  
Reference # CED/TFL 4498 (Dr. Ali Ahmed)    Dated: 15-01-2024 
Reference of the request letter # EAP/UET/2024/2674      Dated: 15-01-2024 
 
Tension Test Report (Page -2/2) 
Date of Test  16-01-2025 
Gauge length  640 mm 
Description  Steel Strand Tensile Test as per ASTM A-416-94a 
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1 9.53 
 (3/8") 432.0 443.0 8600 84.37 10200 100.06 >3.50 xx 

- - - - - - - - -  

- - - - - - - - -  

- - - - - - - - -  

- - - - - - - - -  

- - - - - - - - -  

Only one sample for Test 

  
 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Assistant Executive Engineer-I 
Central Civil Division No.1 
Pak PWD, Lahore 
(Repair / Replacement of Old Overhead Water Tank (20000 Gallon Capacity) at NSPP 
Lahore. 
  

Reference # CED/TFL 4499 (Dr. Ali Ahmed)    Dated: 15-01-2024 
Reference of the request letter # AEE-I/CCD-I/LHR/167   Dated: 01-01-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  16-01-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.364 3/8 0.369 0.11 0.107 4200 5100 84200 86520 102200 105100 1.30 16.3  

2 0.388 3/8 0.381 0.11 0.114 4200 5100 84200 81240 102200 98700 1.00 12.5   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
3/8" Dia Bar Bend Test Through 180º is Satisfactory 
  
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
M/S The Driller Engineers & Contractors 
Lahore 
(Grand Orchard, DHA-1, Islamabad.) 

 
Reference # CED/TFL 4503 (Dr. Ali Ahmed)    Dated: 16-01-2024 
Reference of the request letter # TD/CAL/UET-1024        Dated: 15-01-2024 
 
Tension Test Report (Page – 1/1) 
Date of Test  16-01-2024 
Gauge length  640 mm 
Description  Steel Strand Tensile Test as per ASTM A-416-94a 
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(mm) (kg/km) (kg/km) (kg) (kN) (kg) (kN) 

1 15.24 (0.6") 1102.0 1116.0 24200 237.40 28800 282.53 >3.50 xx 

- - - - - - - - -  

- - - - - - - - -  

- - - - - - - - -  

- - - - - - - - -  

- - - - - - - - -  

Only one sample for Test 

  
  


